


w 

COMMISSION MEMBERS 

KENOSHA COUNTY RACINE COUNTY 
Donald L. Klapper George C. Berteau, 
Donald E. Mayew Chairman 
Francis J. Pitts, Raymond J. Moyer 

Vice-chairman Earl G. Skagen 

MILWAUKEE COUNTY WALWORTH COUNTY 
Richard W. Cutler, John D. Ames 

Secretary Anthony F. Balestrieri 
Evelyn L. Petshek Harold H. Kolb 
Harout 0. Sanasarian 

OZAUKEE COUNTY WASHINGTON COUNTY 
Thomas H. Buestrin Paul F. Quick 
John P. Dries Joseph A. Schmitz. 
Alfred G. Raetz Treasurer 

Frank F. Uttech 

WAUKESHA COUNTY 
Charles J. Davis 
Robert F. Hamilton 
Lyle L. Link 

COMMISSION STAFF 

Kurt W. Bauer, P.E. .............................. .Executive Director 

Harlan E. Clinkenbeard ........................... .Assistant Director 
[...]
The final product of sludge processing is sold primarily 
as the organic fertilizer Milorganite. 

Monitoring of plant effluent during 1975 showed 
effluent limitations, set by DNR permit, were fully met 
during January only. At wastewater flows above 140 
mgd and influent BODS about 350 mg/l, the Milorgan- 
ite plant cannot handle the waste sludge loadings from 
the clarifiers; the sludge blanket level then increases to 
the level of the weir and flows over into the plant 
effluent. These solids will be captured in the future 
when currently planned facilities are completed. At 
140 mgd and current organic loadings, 100 percent 
dryer utilization is necessary. The facilities, with an al- 
lowance for adequate down-time, cannot handle cur- 
rent loadings. It is obvious that 100 percent dryer utili- 
zation is not possible because dryers must be removed 
from service for routine maintenance, which factor re- 
duces the maximum allowable flow capacity with ade- 
quate solids handling, by the existing plant, from 140 
to approximately 125 mgd. During 1975, filter utili- 
zation was equivalent to 18.6 filters per day, and dryer 
utilization was equivalent to 9.2 dryers per day. 

The average 1975 flow at Jones Island was 137.1 mgd 
and contained approximately 485,140 lb/day BOD5 
and 431,067 lb/day SS. Industry contributes approxi- 
mately 25% of the influent flow; significant industries 
are listed in Appendix D. The estimated population 
served by the combined facilities of Jones Island and 
South Shore was approximately 1,118,900. Plant data 
are shown in Table 3. 

Waste sludge is thickened in six gravity thickeners, 
four with diameters of 43 feet and two with diameters 
of 98 feet; depth is 15 feet for all six thickeners. The 
sludge is next conditioned with FeC13. Thickened 
sludge is dewatered on 24 rotating-drum vacuum 
filters: 23 have diameters of 13 ft and a 16-ft face and 



TABLE 2 SLUDGE MANAGEMENT I N  THE REGION - 1975 

Notes: 

- lured or a holding tank 

2Belt f i l k r  press 

3 ~ e l o v a n  ond Elkhorn 

E = Existing TF = Trickling filter Source: Camp Dresser 8 McKee Inc. 

Po = Proposed by others RBC = Biocontactor and SEWRPC 
AS = Activated sludge C = Chemical addition 

one has a diameter of 13 ft and a 14-ft face. Before 
vacuum filtration, the solids content of the sludge is 
approximately 1.5 percent and after filtration it is ap- 
proximately 14 percent. Filtered sludge is dried on 10 
indirect-direct counterflow, rotary-drum dryers. Dryer 
feed is manually controlled to approximately 1 part 
wet sludge and 1 part dryer recycle. Hot air for drying 
is provided by exhaust waste heat from the gas tur- 
bines supplemented by natural gas or fuel oil. When 
the plant was designed, the dryers were coal fired; this 
was changed later to natural gas, supplementing that 
from the power house turbines. Currently, approxi- 
mately three-quarters of the heat for drying originates 
from the gas turbines used to generate electrical power 
and represents the indirect fired source. The balance of 
the heat for drying is by burning of natural gas at the 
head of the dryer and represents the direct-fired 

source. The recent gas shortage necessitated a shift to 
fuel oil and increased drying costs. Solids content of 
the dried sludge is 95 to 98 percent. Dried sludge is 
classified in gyratory screens to produce an evenly 
graded particle size between 1 1  and 60 mesh. Oversize 
particles are crushed in a cage mill and returned to the 
dryers. Undersized particles are first pelletized and 
then granulated prior to secondary screening. The sec- 
ondary screens produce recycle, product and dust. The 
dust is bagged and sold as "Milorganite F". The final 
product, Milorganite, is either bagged or sold in bulk. 

There is a need for dryers, filters, and related equip- 
ment to process sludges and allow adequate down-time 
for existing units: currently, additional dryers and ad- 
ditional filters are to be designed for this purpose. A 
Section 201 Facilities Plan has been prepared by the 



SOURCE: CAMP DRESSER 8 ~ ~ C K E E  INC. AND SEWRPC 



District to determine an efficient way to abate pollu- 
tion of Lake Michigan. A total Solids Management 
Plan is currently contracted for the consultant which 
will form part of the 201 facilities plan. 

TABLE 3 

SELECTED OPERATING AND DESIGN DATA- 
MSD - JONES ISLAND WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 
1975 -- Design1 

. . . . . . . . .  Average Flow (rngd) 137.1 200 

Population . . . . . . . . . . . . . . . . .  1,018,900' N/A5 

Unit Flow (gpcd) . . . . . . . . . . . .  208' N/A 

Sludge Solids (Iblday) . . . . . . .  386,000' N /A 

BOD, (Iblday) . . . . . . . . . . . . . .  485,140 N /A 

'Design data reported in this tQb1e are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment pfant. Actual operating character- 
istics and capacities are reported in Chapter V .  

'Total Sewer Service Area Population. 
3Total Sewer Service Area Unit Flow. 
4416,000 lb/day with FeCll addition. 
Average Milorganite Production of 363,000 lb/day. 

'Not available. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 

MSD-South Shore 
The Metropolitan Sewerage District's South Shore 
wastewater Treatment plant is a 120-mgd activated 
sludge facility with phosphorus removal. The original 
60-mgd plant, built in 1968, was a primary treatment 
plant; in 1974, thk plant was upgraded to 120 mgd 
with abtivated sludge secondary treatment being 
added. The current facilities are located on "made" 
land consisting of sand fill behind a double steel- 
walled breakwater. The service area includes portions 
of the City of Milwaukee and surrounding commu- 
nities, except the City of South Milwaukee. 

Monitoring of plant effluent in 1975 showed that 
effluent conditions of the discharge permit were not 
met during 11 months. High sludge blankets in the 
final clarifiers, brought about by problems with pump- 

ing and sludge thickening, caused spewing of sludge 
solids into effluent channels. Perhaps the most limiting 
feature in the operation is the lack of adequate diges- 
ter capacity, due to addition of the secondary treat- 
ment portion. Liquid is decanted from the lagoons and 
recycled to the head of the plant. 

Waste-activated sludge is treated in air-flotation thick- 
eners. It may then either be combined with primary 
sludge entering the two-stage anaerobic digesters or be 
digested separately. After digestion, sludge is pumped 
to lagoons for holding prior to ultimate use by land- 
spreading. 

Waste pickling liquor, used to aid phosphorus remov- 
al, is added either in the aeration basins or in the grit 
channels ahead of the primary settling basins. 

Plant data for South Shore and data for combined 
flows to South Shore and Jones Island are shown in 
Table 4. The industry list in Appendix D contains all 
discharges known to have flows over 10,000 gpd filed 
under section NRlOl of the Wisconsin Administrative 
Codes. 

TABLE 4 

SELECTED OPERATING AND DESIGN DATA- 
MSD - SOUTH SHORE WASTEWATER 'TREATMENT PLANT 

Reported 
Operating 
Data For Existing 
1975 Design1 

. . . . . . . . .  Average Flow (rngd) 73.7 120 

Population . . . . . . . . . . . . . . . . .  1,018,900' N/A5 

. . . . . . . . . . . .  Unit Flow (gpcd) 208' N /A 

. . . . . . .  Sludge Solids (Ib/day) 196,000 N /A 

. . . . . . . . . . . . . .  BOD, (Ib/day) 184,419 300,000' 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

'Total Sewer Service Area Population. 
'Total Service Area Unit Flow. 
40&M Manual for South Shore. 
Raw Wastewater: 300 mg/l  BODs and 290 mg/l  SS. 

'Not  available, Draft O&M Manual does not clearly define. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 



The 1975 flow was 73.7 mgd and contained approxi- 
mately 184,419 lb/day BOD5 and 268,606 lb/day SS. 
Industry contributes approximately 17% of the influent 
flow. 

Waste-activated sludge flows to dissolved air-flotation 
thickeners, designed to concentrate sludge from ap- 
proximately 0.5 percent solids to 4 percent solids. Six 
thickeners are used, and the original design data for 
each are: 

Effeetive surface area ................ 1,620 sq ft 
Loading rate ................................ 8.54 lb/sf/day 

....... Solids handling (dry basis) 13,850 lb/day 
Maximum gross loading ........... 16,300 lb/day 
Design capacity with 

coagulant aid .......................... 20-40 lb/sf/day 
Polyelectrolyte addition ............ 5-10 lb/ton dry solids 

Primary and secondary sludges may be combined be- 
fore anaerobic digestion or each may be digested sepa- 
rately. Six fixed-cover, primary digesters are followed 
by two secondary digesters with floating covers which 
provide gas storage and partial liquid solids separa- 
tion. Sludge in the primary digesters is heated by 
waste heat from the generator building through a sys- 
tem of internal coils and external sludge heat ex- 
changers, with the objective of maintaining the sludge 
at approximately 90°F. Methane from the digesters is 
used to power engines for the blowers serving the aera- 
tion basins and for power generation. The existing di- 
gesters were designed for the original 60-mgd primary 
plant and are being used for the current 120-mgd 
plant without alteration. Design data for the digestion 
system are indicated: 

Primary: 6 at 200,000 cubic feet each 
Secondary: 2 at 200,000 cubic feet each 
Total Volume: 1,600,000 cubic feet or 

12,000,000 gal. at 20 feet 
side water depth (swd) 

Detention time at design sludge flow of 935,000 gpd. 
Primary only: 9.1 days (6 digesters) 
Primary plus Secondary: 12.1 days (8 digesters) 

Digester sludge is stored in six lagoons prior to being 
utilized by land-spreading. The original four lagoons 
cover an area of 600,000 sq ft and have a capacity of 
8,000,000 cu ft when filled. Two temporary lagoons of 
irregular shape adjoining a residential area addition- 
ally cover an approximate area of 371,500 sq ft and 
have a capacity of 7,250,000 cu ft when filled. A con- 
tractor withdraws sludge from these lagoons for 
spreading at DNR approved sites during times when 
the ground is not frozen. 

Two small incinerators are under construction; these 
will be used to bum coarse screenings, grit, and scum. 
Additional heating for the existing digesters is under- 
way and is especially critical during winter. Also un- 
derway is an experiment with various polymers to aid 
dewatering in the lagoons. 

City of Racine 
The City of Racine is served by an activated sludge 
wastewater treatment plant including phosphorus re- 
moval consisting of a primary plant built in 1938 and 
a secondary plant built in 1965. This facility is being 
modified and enlarged to handle a future average 
daily flow of 30.0 mgd. The new plant will also pro- 
vide for phosphorus removal. The modifications will 
permit continued operation of the secondary treatment 
process as either a Kraus Nitrified Sludge Interchange 
Process or a contact stabilization activated sludge pro- 
cess. Current modifications are arranged to accom- 
modate future expansion to 48 mgd. Plant data are 
given in Table 5. 

TABLE 5 

SELECTED OPERATING AND DESIGN DATA- 
CITY OF RACINE WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 - Desigg 

. . . . . . . . .  Average Flow (mgd) 19.69 30.0 

. . . . . . . . . . .  Unit Flow (gpcd) 169 212.8 

Sludge Solids (Iblday) . . . . . . .  18,000' 76,500 

BOD, (Iblday) . . . . . . . . . . . . . .  16,042 49,800 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

2Estimate based on detailed operating data in the 1973 Annual 
Report. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 

The area served by this treatment plant includes the 
City of Racine, the Towns of Mt. Pleasant and Cale- 
donia, and the Village of North Bay. The 1975 average 



wastewater flow was 19.69 mgd and contained 16,042 
Ib/day BODS and 19,748 lb/day SS. Industry contrib- 
utes approximately 15% of the influent flow; signficant 
industries contributing flow are listed in Appendix D. 
The estimated 1975 population served was 116,500. 

Modifications to the existing plant currently nearing 
completion will provide primary digestion in two high- 
rate digesters each fitted for gas recirculation. Sludge 
will be pumped through heat exchangers prior to en- 
tering the digesters. In addition, external sludge heat 
exchangers will be provided to maintain digester con- 
tents at a uniform operating temperature of 95°F. The 
primary digesters have a combined volume of 266,000 
cu ft and are sized at 1.89 cu ft/capita. The loading 
rate is 0.179 lb volatile solids/day/cu ft. Sludge deten- 
tion time at design flow will be 7.3 days. 

The secondary digester (under construction) will be a 
new tank with a 60-ft diameter and a volume of 
445,000 gal. After digestion, sludge will be stored in an 
existing fixed-cover digester which will provide storage 
for 333,000 gal., or 3.2 days of sludge. Sludge is condi- 
tioned with lime and FeCL.prior to the vacuum filtra- 
tion units. The two older units plus one new unit will 
provide a total capacity of 6,600 lb/hr at an appli- 
cation rate of 6 lb dry solids/hr/sf. The total filter sur- 
face area is 1,100 sq ft. 

The sludge cake leaving the filter has a solids content 
of approximately 24 percent and is trucked to the 
Glenn Oakes' sanitary landfill. Some sludge cake is ap- 
plied to agricultural land. 

Current expansion of the treatment plant is nearing 
completion and no other known plans exist for future 
facilities. Studies of combined sewer overflows might 
lead to recommendations resulting in increased future 
solids loadings at the wastewater treatment plant. 

City of Kenosha 
Kenosha's activated sludge wastewater treatment plant 
has a design capacity of 18.0 mgd (annual average 
flow). A primary treatment plant built in 1940 is oper- 
ated in tandem with a secondary treatment plant built 
in 1967. The waste-activated sludge is treated in a dis- 
solved air-flotation thickeher before being combined 
with the raw sludge flowing to the anaerobic digesters. 
The digested sludge is conflitioned with ferric chloride 
and lime to aid dewaterink in a filter press. Final dis- 
posal consists of trucking 'to farms for landspreading. 
Raw sludge from the Somers, Pleasant Prairie, Pleas- 
ant Park, and Salem wastewater treatment plants is 
trucked to Kenosha for processing. 

In 1971, a biosorption treatment system with a capa- 
city of 20 mgd was added to provide biological treat- 
ment of combined sewer overflows during periods of 
rainfall. In 1972, phosphorus removal facilities were 
completed and placed in operation; approximately 85 
percent removal of phosphorus is achieved. Popu- 
lation, flow, and load data are presented in Table 6. 

TABLE 6 

SELECTED OPERATING AND DESIGN DATA - 
CITY OF KENOSHA WASTEWATER 'TREATMENT PLANT 

Reported 
Operating 
Data For Existing 
1975 Design' 

Average Flow (mgd) . . . . . . . . . 18.44 18.0/23.02 

Population . . . . . . . . . . . . . . . . . 89,500 103,000 

Unit Flow (gpcd) . . . . . . . . . . . 206 180 

Sludge Solids (Iblday) . . . . . . . 35,800 51,400 

BOD, (Ib/day) . . . . . . . . . . . . . . 18,030 18,000 

'Design data reported in this table are taken from the oficial 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

2Annual average flow/peak daily flow. 

Source: Camp Dresser & ~ c k e e  Znc. and SEWRPC. 

The 1975 flow was 18.44 mgd and contained approxi- 
mately 18,030 lb/day BODS and 31,152 lb/day SS. In- 
dustries contribute approximately 40% of the influent 
flow; significant dischargers are listed in Appendix D. 
The estimated population served was 89,500. 

The dissolved air-flotation sludge thickeners are de- 
signed to concentrate the secondary sludge from 5,000 
to 10,000 mg/l  and have a design loading of 10 
lb/day with a net surface area of 2,000 sq ft. 

The anaerobic digesters consist of two first-stage units 
with volumes of 80,000 cu ft and 108,400 cu ft respec- 
tively, and one second-stage unit with a volume of 
80,000 cu ft. Total digester volume is 268,400 cu ft. 
Design loading on a total solids basis is 0.138 Ib/cu 



TABLE 7 ft/day and on a volatile solids basis is 0.095 lb/cu 
ft/day. Detention time is 32 to 38 days. A fourth di- 
gester is being added and has a volume of 65,500 cu ft. 

Prior to dewatering on the filter press, sludge is condi- 
tioned with lime and ferric chloride to aid the dewater- 
ing process. The system is designed for a supply of liq- 
uid FeC13 concentrate (approximately 40 percent FeC1, 
solution) which is diluted to the necessary application 
level in an agitated dilution tank. From here it is 
pumped into the main sludge flow and mixed in a 
mixing tank. The lime system is designed to use hy- 
drated lime, received in a 1,500-cu ft bin and mixed in 
an agitated dilution tank, to give a 10 percent milk of 
lime solution fed at the required rate to the main 
sludge flow in a mixer. 

The chemical conditioning system was designed on the 
basis of an addition of 12 percent lime and 3 percent 
ferric chloride. However, performance tests on the 
filter press sludge dewatering facilities showed that 
lime dosing requirements of 17 percent and ferric chlo- 
ride dosing of 2.7 percent were needed to meet the 
dewatering parameters of the filter press. It should also 
be noted that the current rate of lime dosing is above 
the 20 percent level; however, the minimal lime dos- 
age for proper operation may be slightly lower. Condi- 
tioned sludge enters a 500-gal. feed pressure vessel pri- 
or to the filter press units. 

The filter press operation consists of two units, each 4 
ft by 4 ft and containing 72-1-in. trays; design capa- 
city is 105,000 lb dry soliddweek operating 16 hr/day, 
5 days a week. For utilization, dewatered sludge is 
trucked to farms, stockpiled, and spread by farmers. 
Currently, the demand for sludge is higher than the 

supply. 

The Kenosha Water Utility is undertaking facilities 
planning for combined sewer overflow abatement stud- 
ies with the assistance of a consultant. The objective is 
to determine the most cost-effective method for water 
pollution control for the City of Kenosha and adjacent 
areas. 

City of Waukesha 
Wastewater treatment at Waukesha is currently pro- 
vided by an 8.5-mgd two-stage trickling filter system 
including phosphorus removal. Collected sludges are 
digested anaerobically, pumped to lagoons where 
drying occurs, and shredded for use as a soil condi- 
tioner. Plant data are shown in Table 7. A facilities 
planning study calls for upgrading of the plant to 16- 
mgd capacity and addition of chemical flocculation 
and dual-media filters. 

SELECTED OPERATING AND DESIGN DATA - 
CITY OF WAUKESHA WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing Proposed 

1975 D e s i g t  M g r  - - - 

Average Flow (rngd) . . 9.9 8.5 16 

Population . . . . . . . . .  49,000 43,500 65,000 

Unit Flow (gpcd) . . . . 202 195 246 

Sludge Solids (Ib/day) 21,000 N /A3 N /A3 

BOD, (Iblday) . . . . . . 13,280 N/A3 20,000 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

2A facilities plan has been completed for expansion of the exist- 
ing facilities; this proposed addition has been considered in the 
development of a sludge management plan (Chapter ZX and X) .  

'Not presented in plant design criteria. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 

The 1975 flow was 9.9 mgd and contained approxi- 
mately 12,584 lb/day SS and 13,280 lb/day BODS. In- 
dustries contribute approximately 36% of the influent 
flow; significant dischargers are listed in Appendix D. 
Estimated residential population served was 49,000 
(1975), with a significant industrial load. 

The existing plant contains the following sludge pro- 
cessing equipment: 

Digesters: 
Primary - 1-65 ft diam x 21.75 ft swd 

1-55 ft diam x 20 ft swd (4.7 
cu ft/cap.) 

Secondary - 1-50 ft diam x 18.5 ft swd 
1-55 ft diam x 14.5 ft + 14.5 ft 
deep cone 

Lagoons: 3.5 acres (0.08 Ac/ 1,000 cap.) 

From the lagoons, the dried sludge is shredded in a 
portable shredder on-site. All sludge is given away as a 



soil conditioner to the public, the Department of Pub- 
lic Works, and to the Park Board. 

TABLE 8 

It is proposed by the City'p consultant that the existing 
facilities be paralleled by either a similar unit with a 
capacity of 8 mgd, or by a primary and secondary 
treatment facility of the conventional activated sludge 
type with a capacity of 8 mgd. In the former, the com- 
bined wastewater discharge would be treated only by 
chemicals in flocculation and coagulation basins prior 
to rapid sand filtration, disinfection, and discharge to 
the river. In the latter, the wastewater discharge com- 
bined with that of the existing facilities would be 
treated in nitrification and aeration and settling basins, 
before chemical flocculation and settling in coagulation 
basins, rapid sand filtration, and disinfection. 

The combined treatment plant will be capable of ac- 
cepting an average daily flow of 16 mgd, with a max- 
imum hydraulic capacity of 28 mgd. 

Sludge handling at the proposed 8-mgd trickling filter 
wastewater plant would consist of two digesters with 
80-ft diameters and 20-ft swd sized at 6.2 cubic feet 
per capita, and 40 acre-feet of lagoons for storage and 
drying sludge prior to removal for use as a soil condi- 
tioner. With the 8-mgd activated sludge addition, the 
same equipment is proposed with the addition of two 
sludge thickeners (20 ft by 75 ft) and a solids loading 
of 10 lb/sf/day. 

It should be noted that the future plans assume that 
the current high demand for sludge, which exceeds 
production, will continue in the future. 

City of West Bend 
West Bend is currently served by a 2.5-mgd activated 
sludge wastewater treatment facility placed into oper- 
ation in 1966. In the future, SEWRPC estimates the 
service area will be expanded to include: Wallace 
Lake, Little Cedar Lake, Big Cedar Lake, and Silver 
Lake. Currently, none of these areas are served by 
wastewater treatment plants. 

Waste pickle liquor is currently being added prior to 
the primary settling tank for phosphorus removal. 
Waste-activated sludge is then returned to the primary 
clarifiers; the combined primary and waste-activated 
sludge flows from the primary clarifiers to two heated 
anaerobic digesters. After digestion, sludge is pumped 
to tank trucks for utilization by landspreading. Cur- 
rently, three separate farms are used, each approxi- 
mately 15 miles from the plant. Plant data are shown 
in Table 8. 

SELECTED OPERATING AND DESIGN DATA- 
CITY OF WEST BEIVD WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing Proposed 

1975 D e s i g g  Design2 - - 

Average Flow (mgd) . . 3.70 2.50 9.0 

Population . . . . . . . . . 21,000 25,000 48,500 

Unit Flow (gpcd) . . . . 176 100 186 

Sludge Solids (Iblday) 6,000 5,000 17,650 

BOD, (Iblday) . . . . . . 3,200 4,250 13,000 

'Design data reported in this table are taken from the oficial 
and approved data, where available, us reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

2A facilities plan has been completed for expansion of the exist- 
ing facilities; this proposed addition has been considered in the 
development o f  a sludge management plant (Chapters ZX and X ) .  

Source: Camp Dresser & McKee Znc. and SEWRPC. 

The 1975 average flow was 3.70 mgd and contained 
approximately 3,200 lb/day BOD5 and 7,992 lb/day 
SS. The estimated population served is 21,000. In- 
dustry contributes approximately 36% of the influent 
flow; significant dischargers are listed in Appendix D. 

Current sludge handling consists of two anaerobic di- 
gesters. Sludge is then pumped either directly to tank 
trucks for landspreading or to lagoons for drying. The 
lagoons are cleaned once a year,. 

A 9.0-mgd wastewater treatment facility, to include 
current as well as future flows and designed to serve 
until year 2000, has been proposed by the City's con- 
sultant. The plant will be located adjacent to existing 
facilities. Wastewater treatment will be by a two-stage 
trickling filter followed by aeration and effluent filtra- 
tion. Waste pickle liquor is to be added to the aerated 
grit chambers for phosphorus removal. Sludge treat- 
ment will consist of all sludge being gravity thickened 
to about 5.5 percent solids in two tanks sized at 11 
lb/sq ft and capable of handling 17,650 lb/day. Fol- 



lowing thickening, sludge will be anaerobically di- 
gested in four tanks with a total volume of 242,755 cu 
ft and a detention time of 47 days. Digested sludge 
will be dewatered on two 400-sq ft vacuum filters, each 
with a diameter of 8 ft and a length of 16 ft. The solids 
loading rate is 1,600 lb/hr, and filters will be operated 
for 8 hr/day. Sludge will then be landfilled at the City 
landfill, due to high concentrations of heavy metals. 
The consultant also recommended a source control 
program to isolate and eliminate the current high con- 
centrations of cadmium; liquid sludge could then be 
spread safely on farmland. 

Qty of South Milwaukee 
South Milwaukee operates an activated sludge waste- 
water treatment facility including phosphorus removal 
located between 5th Avenue and Lake Michigan. The 
1975 connected population was 23,400 persons, and 
the 1975 average daily flow was 2.7 mgd. Industry con- 
tributes approximately 18% of the influent flow: sig- 
nificant dischargers are listed in Appendix D. 

Design capacity of the plant is 6.0 mgd. The principal 
components of the existing plant include: mechanically 
cleaned grit chambers, screens, primary clarifiers, pri- 
mary pumping, aeration tanks, secondary clarifiers, 
and a chlorine contact tank. Effluent is discharged to 
Lake Michigan. The plant data are presented in Table 
9. 

TABLE 9 

SELECTED OPERATING AND DESIGN DATA- 
CITY OF SOUTH MILWAUKEE WASTEWATER 'TREA'TMEN'T PLANT 

Reported 
Operating 
Data For Existing 

1975 Design' 

Average Flow (mgd) . . . . . . . . . 2.7 6.0 

Population . . . . . . . . . . . . . . . . . 23,400 32,000 

Unit Flow (gpcd) . . . . . . . . . . . . 115 187.5 

Sludge Solids (Iblday) . . . . . . . 4,600 2,680' 

BOD, (Iblday) . . . . . . . . . . . . . . 3,490 12,510 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

'Excess sludge is hauled. 

Waste-activated sludge is returned to the primary 
clarifier. All sludge is then anaerobically digested and 
disposed of by three methods. During 1975 the plant 
averaged 1.9 tons ,of digested sludge per day. About 65 
percent of this digested sludge was wet-air oxidized. 
The resulting ash and wastewater were discharged to a 
lagoon for settling. The lagoon supernatant, which av- 
erages about 6,000 mg/l BODS was returned to the 
head of the plant. This Zimpro unit, which was con- 
structed in 1964, is operated on a batch basis. This 
unit has been difficult to maintain and considerable 
amounts of natural gas are also required. 

During 1975 about 8 percent of the digested sludge 
was dried on sludge drying beds. The sludge was 
allowed to dry from 3.3 percent solids to about 50 per- 
cent solids in 25 to 35 days. Reportedly, most of the 
dried sludge is picked up and used by the public. 

The third method utilizes contract hauling of liquid di- 
gested sludge (at 3.3 percent solids) to landspreading. 

The city's consultant estimates that current digested 
sludge solids (1975) are 688 ton/year, or 0.161 
lb/cap./day. 

Since November 1976, polymers have been added to 
the digestion system between the first and second 
stages. This has been effective in increasing the sludge 
solids concentration and reducing the solids in the di- 
gester supernatant. As a result of this increase in solids 
concentration, the plant is now able to handle all its 
sludge in the Zimpro Wet Air Oxidation system and is 
not hauling sludge to land application. 

According to projections by SEWRPC, the residential 
population of South Milwaukee may be expected to 
decrease slightly in the next 25 years. Average daily 
wastewater flow in the year 2000 is expected to be 
about 2.8 mgd. 

R.W. Nicholson, Consulting Engineers, submitted a 
sludge processing study to the city in December 1975. 
Five alternative sludge disposal techniques were in- 
vestigated. As of this time, an alternative has not been 
selected by the city. The five methods are: 1) thicken 
sludge with a dissolved air flotation thickener and, 
thus, make existing facilities adequate; 2) continue 
current methods; 3) City hauling to farmland appli- 
cation; 4) increase sludge bed capacity; 5) mechanical 
thickening (belt filter press) and landfill disposal. The 
latter is considered by the consultant to be most fea- 
sible. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 



City of Whitewater 
Whitewater is currently semed 
water treatment plant consisting 
ation 
vated 

by a 2.5-mgd waste- 
of the parallel oper- 

of a 1937 trickling fillter plant and a 1967 acti- 
sludge plant. Data are shown in Table 10 for a 

proposed 3.65-mgd plant. 

TABLE 10 

SELECTED OPERATING AND DESIGN DATA- 
CITY OF WHITEWATER WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing Proposed 

1975 Design' Design2 - - 

Average Flow (mgd) . . 1.14 2.50 3.65 

Population . . . . . . . . . 11,000 N/A3 36,500 

Unit Flow (gpcd) . . . . 104 N /A 100 

Sludge Solids (Ib/day) 3,700 N/A 12,410 

BOD, (Iblday) . . . . . . 4,350 6,080 11,425 

the trickling filter and activated sludge plant is treated 
in this digester. Sludge can then either be dried on 
sand beds and stockpiled for farmer use (optional) or 
spread (on agricultural lands) by tank trucks drawing 
directly from the digester. 

A facilities plan by Robinson and Associates, present- 
ed in October 1975, contained a proposal that the 
existing wastewater treatment facilities be abandoned 
and a new 3.65-mgd plant of the fixed film contacter 
process with anaerobic digestion of sludge be built at a 
new site. Design values for this plant are based on a 
flow of 100 (gpcd), 0.17 lb/cap./day BOD5 and 0.2 
lb/cap./day SS. Sludge handling would consist of 
anaerobic digestion followed by a belt filter press and 
disposal in a DNR-approved landfill adjacent to the 
facility (it would also be available to the public or 
could be landspread). The anaerobic digester would be 
fitted for recovery of methane to be used in power 
generation. The primary sludge is expected to total 
6,480 lb/day with 5.0 percent solids and 78 percent 
volatile solids; secondary sludge 5,930 lb/day at 0.64 
lb BOD5 with 3.5 percent solids and 78 perccnt volatile 
solids. The digester is designed to handle 80 lb volatile 
suspended solids (VSS)/ 1,000 cf/day and has a volume 
of 139.000 cu ft. 

City of Oconomowoc 
%nomowoc is currently served by a 1.5-mgd trickling 
filter wastewater treatment plant built in 1935. In 1962, 

'Design data reported in this table are taken from the official 
the City's consultant prepared a report on revisions 

and approved data, where available, as reported in the facilities and improvements to the existing plant; however, none 
plan for the existing treatment plant. Actual operating character- Of the suggested revisions were instituted. In 1970, a 
istics and capacities are reported in Chapter V .  

' A  facilities plan has been completed for construction of a new plan for a new 4.0-mgd wastewater treatment 
wastewater treatment plant; this proposed facility has been con- plant of the activated sludge type was prepared by 
sidered in the development o f  a sludge management plan (Chap- consultants. ~ ~ ~ l ~ ~ ~ ~ ~ ~ ~ i ~ ~  of this plan was also de- ters ZX and X) .  

'Not presented in available plant design criteria, population layed; then, a 1974 infiltration/inflow analysis pro- 
equivalerzt at 35,750. posed that this plant be constructed as planned and 

Source: Camp Dresser & McKee Inc. and SEWRPC. 

In 1975, the average flow was 1.14 mgd and contained 
approximately 4,350 lb/day BOD5 and 2,667 lb/day 
SS. Estimated population served is 11,000. Industry 
contributes approximately 28% of the influent flow; 
significant dischargers are listed in appendix D. Of the 
contributing industries Hawthorn-Mellody Farms 
adopted a treatment program for its wastes in 1973. 
(Water Engineering Associates' report, May 1972, con- 
cludes that the waste flows from Foremost Foods is a 
"small contributor hydraulically and on a BOD basis," 
and that the university's discharge is low in BOD and 
essentially equal to domestic BOD.) 

Sludge is treated in a two-stage anaerobic digester with 
the second stage serving as storage. Sludge from both 

that the sewer system be renovated to remove approxi- 
mately 50 percent of the existing peak infiltration/inflow. 
This plan has been adopted and the wastewater treat- 
ment plant is expected to be operational in the spring 
of 1977. Plant data are shown in Table 11. 

The 1975 flow was 1.903 mgd and contained approxi- 
mately 3,640 lb/day BOD5 and 2,857 lb/day SS. In- 
dustry contributes approximately 30% of the influent 
flow; significant dischargers are listed in Appendix D. 
The estimated population served is 1 1,100. 

Existing sludge handling at the trickling filter plant 
consists of anaerobic digestion of the combined pri- 
mary sludge and scum, and secondary sludge followed 
by drying on sand beds or storage in lagoons. Dried 
sludge is hauled by truck for ultimate utilization at an 



TABLE 11 

SELECTED OPERATING AND DESIGN DATA - 
C l N  OF OCONOMOWOC WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 Design' 

. . . . . . . . .  Average Flow (mgd) 1.903 4.02 

Population . . . . . . . . . . . . . . . . .  11,100 29,500 

Unit Flow (gpcd) . . . . . . . . . . .  171 136 

Sludge Solids (Iblday) . . . . . . .  2,400 N/A 

BOD, (Ib/day) . . . . . . . . . . . . . .  3,640 8,340 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

Source: Camp Dresser & McKee Inc. and SEWRPC. 

apple orchard and as a soil amendment at construction 
sites. 

Sludge handling at the activated sludge plant under 
construction is by thickening in two dissolved air flota- 
tion units, each with a surface area of 450 sq ft. Thick- 
ened sludge is anaerobically digested in two two-stage 
digesters: primary digesters have a total volume of 
86,000 cu ft, and secondary digesters have a total vol- 
ume of 43,340 cu ft. The digested sludge could be 
loaded in tank trucks for landspreading in good weath- 
er or could be conditioned with lime and dewatered on 
two vacuum filters, each with a 10-ft diam. and a 10-ft 
drum face. The sludge will then be trucked to a 
landfill. 

Studies of infiltration/inflow conditions, completed by 
the City's consultant in 1974, conclude that a sewer 
system evaluation survey and consequent program for 
removal  of  approximate ly  50 percent  of  the  
infiltratiodinflow would extend the life of the treat- 
ment plant under construction to 1995. No other 
known plans exist for future facilities. 

City of Burlington 
=sting wastewater treatment facilities in Burlington 

consist of a 2.5-mgd "contact stabilization" activated 
sludge plant including phosphorus removal. This plant 
is a combination of an older 1-mgd trickling filter 
plant converted and upgraded in 1972 to a 1.5-mgd ac- 
tivated sludge plant plus a 1-mgd factory-built acti- 
vated sludge plant. Plant data are shown in Table 12. 

TABLE 12 

SELECTED OPERATING AND DESIGN DATA - 
C l N  OF BURLINGTON WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 - Design' 

. . . . . . . . .  Average Flow (mgd) 1.48 2.5 

. . . . . . . . . . . . . . . . .  Population 10,800 25,000 

. . . . . . . . . . .  Unit Flow (gpcd) 137 100 

. . . . . . .  Sludge Solids (Iblday) 2,440 N /A 

. . . . . . . . . . . . . .  BOD, (Iblday) 2,550 5,000 

. . . . . . . . . . . . . . . .  SS (Iblday) 1,753 N/A 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

Source: Camp Dresser & McKee Znc. and SEWRPC. 

In 1975, treatment plant flow was 1.48 mgd and con- 
tained approximately 2,550 lb/day BOD5 and 1,753 
lb/day SS. Estimated population served was 10,800. 
Industries contribute approximately 10% of the 
influent flow; significant dischargers are listed in Ap- 
pendix D. 

Waste-activated sludge is digested in the heated pri- 
mary and secondary (gas-mixing) digesters of the ear- 
lier trickling filter plant which have a design capacity 
of 43,240 cu ft, or 4.32 cu ft per person; a converted 
primary settling tank with a design capacity of 15,000 
cu ft, or 3.0 cu ft per person; and a new aerobic diges- 
ter with a design BOD5 loading of 2,000 lb/day. 

Digested sludge is transported in a 3,200-gal. tank 
truck and disposed of by spreading on grass runways 
at an airport. 



The City has recently purchased a basket centrifuge 
capable of concentrating 1,750 lb/day of 1.6 percent 
sludge to approximately 10 percent solids. The sludge 
will then be hauled to farms and stockpiled; farm 
owners will do the spreading under guidance of treat- 
ment plant personnel and a proposed monitoring pro- 
gram. 

Walworth County Metropolitan Sewerage District 
The Walworth County Metropolitan Sewerage District 
formed in 1975 consists of: the Delavan Lake Sanitary 
District, Elkhorn, and the Walworth County In- 
stitutions. The City of Delavan has a 1.0-mgd trickling 
filter wastewater treatment plant, built in 1950 with re- 
pairs in 1975, which services only the City of Delavan. 
Lake Lawn Lodge, located within the sanitary district, 
has its own 0.1-mgd activated sludge wastewater treat- 
ment facility. Elkhorn is served by a 0.5-mgd trickling 
filter wastewater treatment plant built in 1949. The 
Walworth County Institutions are served by a 0.23- 
mgd activated sludge wastewater treatment plant con- 
structed in 1963. Plant data are presented in Tables 13 
and 14. 

The 1975 flow to the City of Delavan treatment plant 
was 0.59 mgd and contained approximately 528 lb/day 
BOD5 and 793 lb/day SS. The estimated population 
served is 5,800. Industry contributes approximately 
25% of the influent flow; significant contributors are 
listed in Appendix D. Primary and secondary sludge is 
anaerobically digested and trucked to local farms for 
liquid spreading. 

The 1975 flow to the Elkhorn treatment facility was 
0.69 mgd and contained approximately 770 lb/day 
BOD5 and 650 lb/day SS. The estimated population 
served is 4,400, with no significant industrial loading. 
Primary and secondary sludge is combined for anae- 
robic digesting; it is then dewatered on drying beds 
and the solids removed for land application. 

Lake Lawn Lodge, a major resort complex, has a com- 
pact activated sludge wastewater plant which will be 
abandoned when the sewerage system reaches this lo- 
cation. For the week of 14 August 1976, the flow was 
0.137 mgd with approximately 239 lb/day BOD5 and 
232 lb/day SS. 

TABLE 13 

SELECTED OPERATING AND DESIGN DATA- CITY OF DELAVAN AND CITY OF ELKHORN - 
WALWORTH COLINTY METRCIPOLITAN SEWAGE DISTRICT 

City of Delavan City of Elkhorn 

Reported Reported 
Operating Operating 
Data For Existing Data For Existing 

1975 - Design' 1975 - Design' 

Average Flow (mgd) . . . . . . . . . . . . . . .  0.59 1.0 0.69 0.5 

Population . . . . . . . . . . . . . . . . . . . . . .  5,800 10,000 4,400 N/A 

Unit Flow (gpcd) . . . . . . . . . . . . . . . .  102 100 157 N /A 

Sludge Solids (Iblday) . . . . . . . . . . . . .  230 N /A N /A N/A 

BOD, (Iblday) . . . . . . . . . . . . . . . . . . .  528 N/A 770 1,513 

'Design data reported in this table are taken from the oficial and approved data, where 
available, as reported in the facilities plan for the existing treatment plant. Actual operating 
characteristics and capdcities are reported in Chapter V .  

Source: Camp Dresser & McKee Znc. and SEWRPC. 



The Walworth County Institutions are also served by 
their own wastewater treatment plant which will be 
abandoned when sewer connections are available. For 
the same week in August 1976, their flow was 0.081 
mgd with 151 lb/day BOD5 and 152 lb/day SS. The 
1963 treatment plant uses the activated sludge process. 
Methods of sludge disposal are not known. 

The 201 facilities plan for wastewater treatment by 
Jensen & Johnson, Inc., Elkhorn, Wisconsin, dated 8 
October 1976, recommended that the existing trickling 
filter wastewater treatment plant in Delavan be paral- 
leled by a new trickling filter plant. The combined fa- 
cility would then serve all of the Walworth County 
Metropolitan Sewerage District. Design data are 
shown in Table 14. 

Sludge treatment would consist of a single gravity 
thickener with chemical addition to treat the combined 
sludge of both plants. Sludge would then flow to a 
two-stage anaerobic digester with a volume of 56,500 
cu ft (60-ft diam; 20-ft swd). The methane given off 
during digestion would be used as a fuel to heat the 
digester. Sludge would then be stored in three storage 
tanks with a total volume of 1.2 mil gal. designed for 
storage of 150 days of sludge. Disposal would be by 

land-spreading. Jensen & Johnson, Inc. recommended 
that the county formulate a sludge management pro- 
gram. 

City of Brookfield 
s . 0 - m g d  contact stabilization activated sludge waste- 
water treatment plant including phosphorus removal is 
currently serving the western half of Brookfield which 
lies in the Fox River drainage basin. The communities 
of Lannon, Menomonee Falls, Sussex, and Pewaukee 
are currently planned to be served. Sludge is also re- 
ceived from the City of New Berlin's two wastewater 
treatment plants. 

In 1975, the plant flow rate was 2.487 mgd; the service 
area population was 16,200, with no significant indus- 
trial loading. The wastewater contained 3,310 lb/day 
BOD5 and 4,045 lb/day SS. Plant data are shown in 
Table 15. 

Waste-activated sludge is combined with primary 
sludge prior to entering an aerobic digester with a 
capacity of 32,300 cu ft. This digester is currently 
being used as an aerated storage tank prior to a pre- 
coat tank where it is treated with FeC13. It is then con- 
ditioned with lime and ash and enters a Passavant 

TABLE 14 

SUMMARY OF PROPOSED DESIGN DATA- WALWORTH COUNTY METROPOLITAN SEWER DISTRICT 

Elkhorn, Delavan Lake 
Sanitary District, 

City of Walworth County Proposed 
Delavan Institutions Design 

Population . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  8,600 21,900 30,500 

Flows 

Average . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1.0 mgd 2.6 mgd 3.6 mgd 
Peak . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2,090 gpm 5,410 gpm 7,500 gpm 
Minimum . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  0.30 mgd 0.70 mgd 1.00 mgd 

Loadings 

Biochemical Oxygen Demand . . . . . . . . . . . . . . .  1,460 Iblday 4,160 Iblday 5,620 Iblday 
Suspended Solids . . . . . . . . . . . . . . . . . . . . . . . . .  1,720 lb/d& 4,795 Iblday 6,515 Iblday 

. . .  . . . . . . . . . . . . . . . . . . . . . . . . .  Phosphorus :. 85 Iblday 215 Iblday 300 Iblday 

Total Kjeldahl Nitrogen . . . . . . . . . . . . . . . . . . . .  292 Iblday 758 Iblday 1,050 Iblday 

Source: Jensen & Johnson, Znc. 



TABLE 15 

SELECTED OPERATING AND DESIGN DATA - 
ClTY OF BROOKFIELD WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing Proposed 

1975 Design' Design2 

Average Flow (mgd) . . 2.487 5.0 10.0 

Population . . . . . . . . .  16,200 22,000 - 

Unit Flow (gpcd) . . . .  153 228 - 

Sludge Solids (Iblday) 5,300 N /A - 

phosphorus removal consisting of a 1-mgd primary 
plant built in 1955, upgraded in 1972 to 1.25 mgd sec- 
ondary treatment. Primary sludge is anaerobically di- 
gested while secondary sludge is treated in an aerobic 
digester. Plant data are shown in Table 16. 

TABLE 16 

SELECTED OPERATING AND DESIGN DATA- 
ClTY OF PORT WASHINGTON WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 Design1 

. . . . . . . . .  Average Flow (mgd) 1.7 1.25 
. . . . . .  BOD, (Iblday) 3,310 3,665 - 

. . . . . . . . . . . . . . . . .  Population 9,500 12,500 

. . . . . . . . . . . .  Unit Flow (gpcd) 179 100 

'Design data reported in this table are taken from the oficial 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

'Future facilities are being considered for a proposed design flow 
o f  10 mgd. No facilities planning has been initiated at this time. 

Source: Camp Dresser & McKee Inc. and SEWRPC. 

filter press with a capacity of 530 lb/hr dry solids. One 
part ash is added for every two parts sludge, and to 
this is added 5 percent FeCL and 15 percent lime. The 
press operates 16 hr/day and can process 42,500 
lb/week dry solids. The sludge is dewatered to a 45 to 
50 percent solids filter cake. (This filter press can be 
expanded to dewater 85,000 lb/week dry solids.) The 
sludge cake is conveyed to a 5-hearth incinerator ca- 
pable of handling 2,700 lb/hour of filter press sludge 
at 45 percent solids. The incinerator might also operate 
16 hr/day with 75 percent excess air and a gas outlet 
temperature of 800" -l,OOO°F. The heat requirement is 
10,000 BTU/lb volatile content of entering sludge. 

Sludge disposal consists of trucking the ash to a 
landfill site. The incineratar may be by passed and the 
filter cake trucked directly to a landfill. 

The present plant came on line in January 1974. Fu- 
ture facilities are being planned for. 

City of Port Washington - 
Port Washington is currently served by a 1.25-mgd ac- 
tivated sludge wastewater treatment plant including 

Sludge Solids (Iblday) . . . . . .  1,800 2,565 

BOD, (Iblday) . . . . . . . . . . . . . .  1,740 2,130 

. . . . . . . . . . . . . . . .  SS (Iblday) 2,407 2,500 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

Source: Camp Dresser & McKee Inc. and SEWRPC. 

In 1975, flow to the treatment plant was 1.7 mgd and 
contained approximately 1,740 lb/day BODS and 2,407 
lb/day SS. The estimated population served was 9,500. 
Industry contributes approximately 5% of the influent 
flow; significant contributors are shown in Appendix D. 

The anaerobic digester has a volume of 16,900 cu ft in 
the primary unit and 15,900 cu ft in the secondary 
unit. The solids loading is 72 lb volatile SS/day/1,000 
cu ft, and the detention time is 47 days. The aerobic 
digester has a volume of 28,800 cu ft sized at 3.0 cu 
ft/cap. and a detention time of 27.5 day. 

Sludge from both digesters is trucked in liquid form to 
farmlands for spreading; currently, there are no known 
plans for future facilities. 

Qty of Cedarburg 
Cedarburg is served by a 3.0-mgd trickling filter/ 



activated sludge wastewater treatment plant with phos- 
phorus removal. The plant is a combination of a 1960 
1.0-mgd trickling filter plant and a 1971 2.0-mgd acti- 
vated sludge plant operated in series to provide design 
flow of 3.0 mgd. Plant data are shown in Table 17. 

TABLE 17 

SELECTED OPERATING AND DESIGN DATA- 
CITY OF CEDARBllRG WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 - -  Design1 

. . . . . . . . .  Average Flow (mgd) 1.41 3.0 

Population . . . . . . . . . . . . . . . . .  10,400 20,000 

Unit Flow (gpcd) . . . . . . . . . . . .  136 150 

Sludge Solids (Iblday) 2,000 3,100 
(volatile 
solids) 

. . . . . . . . . . . . . . . .  SS (Iblday) 1,811 6,250 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

Source: Camp Dres.rer & McKee Znc. and SEWRPC. 

The 1975 flow was 1.41 mgd and contained approxi- 
mately 1,340 lb/day BODS and 1,811 lb/day SS. The 
estimated population served is 10,400. Industry con- 
tributes approximately 13% of the influent flow; sig- 
nificant contributors are shown in Appendix D. 

Sludge from final sedimentation tanks is treated in a 
thickener and phosphate stripper with a volume of 
12,600 cu ft sized at 715 gal./sq ft/day. From here, 
sludge is recycled to the head of the aeration tanks; 
the excess is wasted, combined with raw sludge, and 
flows to two heated anaerobic digesters with gas mix- 
ing. The digesters consist of two 27,000-cu ft tanks; 
one built in 1960, the second in 1970. From here, 
sludge flows to lagoons with a total volume of 33,200 
cu ft (3.5 ft depth and area of 9,500 sq ft) before being 
hauled in tank trucks to farms for spreading. 

In addition, overflow from the thickener/stripper is 
flocculated with the supernatant of the digesters and 
settled in a precipitation tank of 6,850 cu ft, with a one 
hour detention time and maximum inflow of 1.2 mgd. 
Sludge from precipitation also flows to the lagoons. 
One small sand bed serves as an emergency storage 
area. Sludge may be hauled directly from digesters 
and landspread. 

As reported in the discussion of the Village of Grafton 
treatment plant, a facilities plan is being initiated. 

Village of Grafton 
A 1.0-mgd contact stabilization activated sludge waste- 
water treatment plant with phosphorus removal serves 
the Village of Grafton. Plant data are presented in 
Table 18. 

TABLE 18 

SELECTED OPERATING AND DESIGN DATA- 
VILLAGE OF GRAFTON WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 - Desigc  

. . . . . . . . .  Average Flow (rngd) 0.88 1 .O 

. . . . . . . . . . . . . . . . .  Population 8,800 9,400 

. . . . . . . . . . . .  Unit Flow (gpcd) 100 106 

. . . . . . .  Sludge Solids (Iblday) 2,600 1,320 

BOD5 (Iblday) . . . . . . . . . . . . . .  1,015 1,881 

. . . . . . . . . . . . . . . .  SS (Iblday) 1,898 1,881 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

Source: Camp Dresser & McKee Znc. and SEWRPC. 

The 1975 flow was 0.88 mgd and contained approxi- 
mately 1,015 lb/day BODS and 1,898 lb/day SS. The 
estimated population of the service area was 8,800. It 
is reported that industry contributes approximately 
26% of the influent flow; significant contributors are 
shown in Appendix D. 

An aerobic digester is included as part of an activated 



sludge contact stabilization tank. This aerobic digester 
has a volume of 25,000 cu ft sized at 3.2 cu ft/cap. The 
secondary sludge is treated in this aerobic digester. Pri- 
mary sludge is treated in an anaerobic digester con- 
sisting of two tanks, one with a volume of 13,750 cu ft 
and the other of 12,900 cu ft. The BOD5 loading limit 
of these digesters is 80 lb/l,OOO/cu ft/day. Primary 
and secondary sludges are processed, handled and dis- 
posed of separately. 

Sludge utilization consists of trucking to farmlands for 
spreading. A 201 facility plan has been initiated for 
the Village of Grafton, the City of Cedarburg, and the 
Towns Grafton and Cedarburg. 

Qty of Hartford 
The City of Hartford, Washington County, has a 2.0- 
mgd secondary treatment facility including phosphorus 
removal that was placed in operation in 1974. Future 
service will probably be extended to include Pike 
Lake. Plant data are shown in Table 19. 

TABLE 19 
SELECTED OPERA'I'ING AND DESIGN DATA- 

CITY OF HARTFORD WASTEWATER TREATMENT PLANT 

Reported 
Operating 
Data For Existing 

1975 Design' 

Average Flow (mgd) . . . . . . . . . 1.37 2.0 

Population . . . . . . . . . . . . . . . . . 7,600 10,000 

Unit Flow (gpcd) . . . . . . . . . . . . 180 200 

Sludge Solids (Iblday) . . . . . . . 1,990 N I A  

BOD, (Iblday) . . . . . . . . . . . . . . 2,121 10,000' 

SS (Iblday) . . . . . . . . . . . . . . . . 2,811 11,465' 

'Design data reported in this table are taken from the official 
and approved data, where available, as reported in the facilities 
plan for the existing treatment plant. Actual operating character- 
istics and capacities are reported in Chapter V .  

'Designed to accommodate indqstrial wastes. 

Source: Camp Dresser & McKee Znc. and SEWRPC. 

The raw wastewater received at the plant is relatively 
strong, particularly due to industrial wastes. Addition- 
ally, a resident population of 7,600 persons (1975) was 
served. The 1975 flow was 1.37 mgd with 2,811 lb/day 
SS and 2,121 lb/day BODS. Industry contributes ap- 

proximately 40% of the influent flow; significant con- 
tributors are listed in Appendix D. Quantities of 
sludges generated in the pretreatment of beet process- 
ing wastes at local industries were not available. 

Waste-activated sludge is collected from the aeration 
tanks and placed in the two aerobic digesters. Digester 
decant is returned to the aeration tanks. (There are no 
primary settling tanks.) Each aerobic digester has a 
340,000-gal. capacity. From the aerobic digesters, the 
sludge may be pumped to one of six drying beds, each 
being 7,400 sq ft in area, with bed underflow returned 
to the head end of the treatment plant. Sludge is han- 
dled directly from the aerobic digesters in a 2,100-gal. 
tank truck when spreading on farmland is feasible. 
Otherwise, it is dried on the drying beds where a front- 
end loader and dump truck extract it for use by the 
Department of Public Works as compost material. 

Future sludge production will be affected by the de- 
gree of industrial pretreatment; however, it is not like- 
ly to be higher on a per capita basis than it is at 
present. 

Twin Lakes-Kenosha County 
Twin Lakes is currently served by a 0.82-mgd waste- 
water treatment facility including phosphorus removal 
consisting of a 0.32-mgd trickling filter plant built in 
1958 and a 0.5-mgd activated sludge plant completed 
in 1972. Plant data are shown in Table 20. 

The 1975 flow was 0.41 mgd and contained approxi- 
mately 740 lb/day BODS and 1,091 lb/day SS. The es- 
timated population served was 3,400 (1975) with no 